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DATE OF ISSUE("} 8] %) 2 2016-02.29 STEEL b U J
CONTIACTIO) N0 441 2 MILL TEST CERTIFICATE HYUNDAISTEEL
PRNO,(F ¥ 4] w2 S200111791 TVP B Eg FRRA KT 2R 706 (79683711
EN 10204 E 3. 1 - 2004 (ULSAN PLANT) 706 Yeompo-ro, Buk gu. Ulsan, Korca
COMMODITY(# % 4) : CARBON STEEL PIPE TEL:82-52-280-01 14, FAX:82-52-287 8916
SPECIFICATION( 4] &4 2)) * APISL H PSLIJASTM 530 CUSTOMER( 3L 74 4}y : PLESA ANAHUAC Y CIASS.A. DEC.V.
—_ Hydrostatic Tensile Properties (Gage length : 2 inch) Hardness Test & CVN Impact Test DW.T Test (1)
Test Fapl Hard s
OF : L Tensile Strength ; art CVN Impact Test ( 10
PIPE s PCS WEIGHT LTF:,L:.]H Spec S e | vield | El ness ra o Shear Area(t)
E Strength | Rate
. No. Base | Weld 8 Absorbed Er I
B END OUT-DIA » THICK x LENGTH ol - : Tt el ieray (foude) Shear
(917 X A X 2101 Mpa Mpa | Mpa [ % [ % soecimenl—L_2 [ 3 Tavg At T3 Avg
, ) ] Min. a5 | a5 | 28 5 P
L () (KG) 3] Ps1 SEC  pmeeed @2 83 peed % 7|  size -
Max. Criteria ; In the case of 10X10
1 EB BE 1234 X 0225 X 21000F 83 23,826 17430 | SBSO143 750 5 T 465 513 334 38
2 EBBE 1204 X 0225 X 201000 F 50 14354 10500 | SBS9144 750 5 T 454 500 322 41
3 EB BE 1234 X 0225 X 21.000F 70 20095 14700 |  sBS745) 750 5 T 465 520 316 40
TOTAL 203 58,275 4.263.0
Chemical Compositian # 2:x100 3: x1000 4210000 Zn-Coaring Test HC-Test HIC Test Remark
. e S flapse SS8CC % 1) Type of pipe end(TH-£)
S . Mn : . . . ; CEQ | CML | M2 L Copper Sulfate | Collap = . ype of pipe
Spec. ClsS g P sl nN|alM|v]n|m|lal s %5 | wa | wg | 2" Coating Tear Pressure | CLR | CTRf CsR [ 0 0 EB:ERW Black BE:Bevel End
No Heat No. - - % 2) L: Longitudinal, T: Transverse
2 2 2 3 3 2 2 2 2 2 2 2] 2 4 3 2 ] Time | Result | psi % [ % | % # 3) B: Base, W: Weld Line, H: Heat Affected Zone
Min. Wi # 4) H: Heat(Ladle) Analysis, ‘roduct Analysis
Max. 26 120 | 30 30 50 50 50 15 10 6 15 ¥ 7) For cach reduction of 0.01% below the specified max.
1 SB59143 H| 15 TR 86 13 5 for C, an increase of 0.05% above the specified max.
el 14 \ & n 6 1 2 4 TR TR m® | m 2 2 23| TR | T8 for Mn is permissible, up to a mas. of 1.65%
# 8) CMI=NbsV
Pl 1| s ] 5 1 2 4 | TM|{TR|TR|TR| 2 2 | 2651 TR | TR # 9) CM2Nbs V4 Ti
2 SB59144 Hl 14| ™| & i3 5 ¥ SPEC YEAR-API 5L 45th Edition(2013)/ASTM AS3(2012)
Pl 14 1 68 12 & 1 2 4 TR | TR | TR | TR | 3 2 4 | TR | TR
Pl 13 Lle | 13 ] 6 1 2 4 | TR|TR| TR|TR| 3 2 38| TR [ TR
3 SBS7451 HI 15 | 1R [ 72 ] 14 4
Pl || 74| n 5 1 3 3 1 TR | TR 4 2 80| TR | TR
Pl | TR | 74} n2 5 1 3 3 1 TR | TR | TR| s 2t | TR | 1R
Non-Destructive Test -« b . Residual Magnerism
Heat Treatment v Flattening Visual & Dimension (Gatss)
GOOD GOOD GOOD GOOD GOOD
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WE HERERY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECITICATION AND ORDER
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